

SHREDDER HAMMER IMPACT TEST REPORT

Supplier: Nanjing Qiming Machinery Co., Ltd

Item: JYS-JZB-J017A

Date: 2019.3.18

Test machine nominal energy: 0-150J

Test temperature: Indoor temperature

Part name	Casting No	Material	Test block	size (mm)	Primary date	Mearsurement	Average value
					J/c m ²	J/c m ²	J/c m ²
Hammer	195	Mn13Mo1	5IC0602	8×10×55	119	148.7	150.4
				8×10×55	120	150	
				8×10×55	122	152.5	



Remark: U-notchspecimen